=2 7 _5%,,
(e} 71_3:
50.50" FROM HOPPER
HEATER REMOVAL ™ 1—1/2" CODE 61 FL(
= 33" -
| —

‘i’/ |

- ' én
1 —45

FROM HOPPER

1-1/2" CODE 61 FLG

I

xo8
NINSOTONI
TVORLO33

\

4‘
&=
ian

OF
5

L]

2 e
*

REFINEMENT PUMP REMOVED

—

e 1,—11”

- 2:_3:)

TO TRIPPER CYLINDERS
1—1/4" CODE 61 FLANGE

on

TO0 HOPPER

1”7 CODE 61 FLANGE

®

xo8
NSOTONI

TVONLOFT3

®
/

1]

REFINEMENT PUMP REMOVED

TO TRIPPER CYLINDERS

1—1/4" CODE 61 FLANGE

ol
96

®
e

L
O
%
%LL
&v—
Oco
T wl
O
O O
= O
A
TO HOPPER
1” CODE 61

FLANGE

1” CODE 61

f
TO HOPPER

%

N

NOTES

1) FLUID IS TBD

262) PREFILL PISTON PUMP WITH NEW CLEAN HYDRAULIC
HAVING A VISCOITY OF 150SSU @100 DEG F PRIOR TO START

3) REFERENCE SCHEMATIC SEE DWG#511H02 SH2 OF 2

kO

] |

| —g—_ |

LI

=5

==

‘/®

! LOW LEVEL SHUTDOWN

} revisions

The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

AFS technology

Alternative fuel systems engineered for cement kilns

4060 Gibson Drive
Tipp City, Ohio 45371 USA

Phone: 937 669 3548
Fax: 858 300 5404
www.afstechnology.com

TITLE

OKLAHOMA TIRE FEED SYSTEM

TIPPER AND HOPPER
HYDRAULIC PUMP SYSTEM ASSEMBLY

NOTES:

Unless otherwise noted, the following shall apply:
All hardware is to be minimum grade 5 and zinc plated.

E ol ol

Surface prep to be SSPC 2/3.
All welds and corners are to be spot primed.

Paint is to be Interseal two—part epoxy with minimum 6 mil DFT.

0.03 1 0.03
0.015 1/ 0.03
0.005 = 0.03
1/32 — 0.03
0.03 L 0.03

DRAWN BY SCALE DATE

JT NONE 2017—-FEB—-22
CHECKED BY APPROVED PROJECT#

DWG. NO. SHEET NO.

1619HY—-02

OF




MATERIALS
MARK|QTY. DESCRIPTION MANUFACTURER
1 | 1 |RESERVOIR 400 GALLONS HAYS ENGINEERING |17—400—AFS
2 | 1 |ELECTRIC MOTOR WORLDWIDE WWE30—18—286TC
RN IR | — | = |30 HP, 1800 RPM, TEFC, 286TC, 230/460,/3/60
3 | 1 |VANE PUMP VICKERS 35V30A1C22R
4 | 1 |C—FACE ADAPTOR MAGNALOY M284862C
B 5 | 1 |COUPLING HALF GRAINGER 29HY66
| | 6 | 1 | COUPLING HALF GRAINGER 29HY62
! ! @ 7 | 1 |INSERT GRAINGER 29HZ19
TO 8 | 1 |ELECTRIC MOTOR WORLDWIDE WWE20—18—256TC
|9€' | @ . TIPPER — | = 20 HP, 1800 RPM, TEFC, 256TC, 230/460/3/60
! ! @ < @ CYLINDERS 9 | 1 |PISTON PUMP VICKERS PVMOB3ERO9ESO2AAAZ 1000000A0A
| | , 10 | 1 | C—FACE ADAPTOR MAGNALOY M182682C
- 11 | 1 | COUPLING HALF GRAINGER 29HY54
12 | 1 | COUPLING HALF GRAINGER 29HY51
13 | 1 | COUPLING INSERT GRAINGER 29H7Z13
15 | 1 | FLANGE RELIEF VALVE VICKERS CPF2S10BW3SMUB520
16 | 1 | FLANGE RELIEF VALVE VICKERS CPF2S10BW3SMFWLB520—EN417
> . 18 | 1 |FLANGE CHECK VALVE VICKERS DCIPFS10
| 20 | 1 |FLANGE SPACER ANCHOR FLUID PWR|AS—16-GP
! 21 | 2 | GAUGE ISOLATOR DMIC DMGV—SM
22 | 2 | PRESSURE GAUGE (0—3000 PSI)|GRAINGER 10R724
TIPPER PUMP AND VALVING 23 | 1 |BALL VALVE ANCHOR AB2S#20—11DB
- - - - D 24 | 1 |RETURN FILTER LRT LRT18LZ10516516NY2
25 | 1 | TEMP/LEVEL SWITCH ACT B4030AFD2C605
@ . 7] sv2 . 26.1| 2 | BREATHER VICKERS BR110
Ll AU 26.2] 2 | BREATHER ADAPTER DONALDSON P173545
' 27 | 1 |LEVEL GAUGE MCMASTER CARR | 1106K83
I - - - — C @ 28 | 1 |IMMERSION HEATER MCMASTER CARR | 3656K323
| SET @® . @ 29.1] 1 | THERMOMETER MCMASTER CARR | 3949K14
1000 PS| , @ 29.2] 1 | IMMERSION WELL MCMASTER CARR | 3957K37
@ 30 | 1 |BALL VALVE DMIC BVAL—0750N—4321
. L. . 31 | 2 |BALL VALVE DMIC BVAL—2000S—4321CEZN
' , @ 32 | 2 |LIMIT SWITCH DMIC DM10166
;}i ><1,o MM 33 | 1 |FLANGE RELIEF VALVE VICKERS CPF2S08BW3SMUB520
. . 34 | 1 |FLOW CONTROL VALVE DMIC FCTH—12505
NI § T 7%, - - 35 | 1 | ELECTRICAL ENCLOSURE HOFFMAN A1210CHNF
o' | 36 | 2 |#4 SAE F TO #6 SAE M GRAINGER 4VRZ7
| [ - | TO 37 | 20 |LIQUID TITE FLEX CONN MCMASTER CARR | 7514K33
| | )(O 9 MM HOPPER 38 | 2 |LIQUID TITE ELBOW 90° MCMASTER CARR | 75145K83
. . ' 17 JIC MALE (—16) 39 | 3 | CONDUIT ACCESS TEES MCMASTER CARR | 7153K82
! . FROM T 40 | 50 | 3/4” FLEX CONDUIT FEET MCMASTER CARR | 7581K43
' ] —  HOPPER — 42 | 2 [2" JCM X 2" ORBM PARKER 32 F50X—S
17 JIC MALE (—16) 43 | 2 [2" JICM X 2" JICM BLKHD PARKER 32 WTIX—WLN=S
. o ! 44 | 1 |1.25 NPTM X #20 SAE ORBM | PARKER 20—1 1/4 F50F=S
45 | 1 | #20 SAE ORBM X #20 JICM 90 | PARKER 20 C50X—S
' - - - - - - - 46 | 1 |1.25 NPTF X #20 JICF PARKER 20 GB6X—5
. 47 | 2 |#20 JC M—M—M TEE PARKER 20 JTX=S
14 _ HOPPER PUMP AND VALVING C @ 48 | 2 |#20 SAE ORBM X #20 JICM PARKER 20 F50X—S
I X 49 | 2 [1” NPTM X —16 JICM PARKER 16 FTX-=S
- ) ) ) - - 50 | 1 |1/4 X 5/16 KEYSTOCK GRAINGER 5WAG6G
| SVS O% —V ! 51 | 2 |0 RING —32 SAE ORB PARKER 3-932 NBR
. - 52 | 1 |1” JICM X 1-1/2" ORBM PARKER 16-24 F50X—S
C | SV1 0% — |\ | . N\ B B B o 53 | 1 |24” LONG SCH 40 1/2” PIPE |MCMASTER CARR | 4457K31
@ @C 54 | 1 |BUSHING, 3/4 NPT TO 1/2 NPT|MCMASTER CARR | 44605K346
' , I SET @ 55 | 1 |ELBOW 1/2 NPT TO 3/4 NPT |MCMASTER CARR | 44605K572
- - - - '@ B 1250 PSl | @ @ 56 | 2 |TERMINAL STRIPS MCMASTER CARR | 9130K48
|
1000 PSI | | ¢ M ? @
|
. o o ° % 0.6 MM %6
I | : T >< <>H|:ISE DETAIL: PARKER HYDRAULICS NUMBERS
;}% )(1.0 MM v | § Y | % |HOSE DESCRIPTION FITTING #1_ |FITTING #2 |OAL | QTY
. . O , | 1 [1-1/4” RETURN, —20 SAE 61 90° X -20 JICF SWIVEL 11943-20-20 | 10643-20-20 | 60” | 1
YT T 7T 7%, - - , : . 2 [1=1/4” RETURN, —16 SAE 61 90° X —-16 JICF SWIVEL 11943-16+16  10643-16F16 _ [/8”
@ O § | | (0.7 MM 3 |1-1/4” PRESSURE, —20 SAE 61 90° X -20 JICF SWIVEL 11943-20-20 |10643-20-20 | 48" | 1
() 7] ! ! . 4 [1=1/4” PRESSURE, —20 JICF SWIVEL X -20 JICF SWIVEL 10643-20-20 | 10643-20-20 | 48" | 1
M ¢ | | ' ' ! S |2” SUCTION, -32 JICF SWIVEL X -32 SAE 61 90° 10643-32-32 | 11943-32-32 | 48" | 2
@ @ ><0-9 MM : B B 6 |1-1/4" PRESSURE, —20 JICF SWIVEL X —P0 JICF SWIVEL 10643-20-20 | 10643-20-20 | 600° | 1
! ! . i 7 [1=1/4” RETURN, —20 JICF SWIVEL X —20 JICF SWIVEL 10643-20-20 |10643-20-20 | 48" | 1
| B N : ! 8 |1” PRESSURE, —20 JICF SWIVEL X -16 SAE 61 90° 10643-20-16 |11943-16-16 | 108" | 2
- 1 - ! S |3/4” RETURN, —12 SAE ORBM SWIVEL X 3/4” NPT M SWIVEL 10G43-12-12 |11343-12-12 80" | 1
| | | ) ) ) ) ) ) ) 10 |1” RETURN, 1° NPT M SWIVEL X —-16 JICF SWIVEL 11343-16-16 | 10643-16-16 | 360"] 1
@ ! ¢ ! 11 |1” PRESSURE, 1” NPT M SWIVEL X -16 JICF SWIVEL 11343-16-16 | 10643-16-16 | 420”] 1
S & () @ |
\ C NOTES
g 1. PART NUMBERS SHOWN PROVIDE BASIS FOR DESIGN.
EQUIPMENT SUPPLIED SHALL BE AS SHOWN OR APPROVED EQUAL.
> > 2. CIRCUIT CONNECTIONS SHALL BE SIZED AS SHOWN AND SUPPORTED
INDEPENDENTLY OF COMPONENT PORTS. PROVIDE HOSES AS STRAIN
@ RELIEF BETWEEN CIRCUIT CONNECTIONS AND HPU COMPONENTS.
3. SUMP HEATER SHALL BE SIZED TO MAINTAIN 70°F OIL TEMPERATURE
@ D) AT O°F AMBIENT TEMPERATURE. HEATER ELECTRICAL SUPPLY IS
460 VAC, 39.
4. TANK VOLUME SHALL PERMIT CONTINUOUS OPERATION AT 100°F AMBIENT
X TEMPERATURE, EXCLUDING TIPPER OPPERATION AND ASSUMING A 25%
L/ @0@ LIVE BOTTOM FLOOR DUTY CYCLE. ADD 100 GALLON CAPACITY TO
@ << ACCOMODATE TIPPER DRAWDOWN.
@e 5. TANK BREATHERS TO BE DESECATING TYPE BREATHERS SUITABLE FOR
P2 OUTDOR INSTALLATION AND SIZED TO PERMIT TIPPER DRAWDOWN AND OIL
30 Lp 95 GPM 20 HP EXPANSION AND CONTRACTION.
1800 RPM @ 1000 PS 1800 RPM
@ @ 230/460 VAC @ 230/460 VAC
LEOSC 500 o
PEEH T \@f
° ® 4060 Gibson Drive
(% AFS cchrology |oouno”
@ Alternative fuel systems engineered for cement kilns Eaﬁ_ofsiiinifgf:o?:
‘ TITLE
OKLAHOMA TIRE FEED SYSTEM
TIPPER AND HOPPER
HYDRAULIC PUMP SYSTEM SCHEMATIC
DRAWN BY SCALE DATE
JT NONE 2017—FEB—-22
CHECKED BY APPROVED PROJECT#
?r%}?sﬁ:thgrwise ‘no:ed,b the following shall apply: g:go g:gfg, /J/_ g:gi DWG. NO. SHEET NO.
2. Paint is to be Interseal two—purtg mg:ox‘? 34?31 Zri?i(r:\irm?r:?dé mil DFT. 0.000 0.005 7 0.03
3 Siface pren to be SSPC 2/3 '+ erimed. o e | — 1o | 16T19HY—01 OF
© 0.03 L 0.03




ITEM QTY DESCRIPTION DWG NO.
1 1 RAMP A WELDMENT 1619RAMP—1A
2 1 RAMP B WELDMENT 1619RAMP—1A
) 11 CONNECTION BRACE 1619RAMP—=1D
- 7/ GUARD RAIL SUPPORT 1619RAMP—1E
5 1 RAMP WALKWAY FRAME WELDMENTS 1619RAMP—1J
6 1 RAMP  WALKWAY HANDRAILS 1619RAMP—-1K
7 4 12 GUAGE "W” BEAM GUARDRAILS (12'—67) 1619RAMP—1K
8 1 12 GUAGE "W’ BEAM GUARDRAILS (6'—3")
9 2 FLARED END SECTION
A 10 66 5/8—=11 X 1 3/4 HEX HEAD BOLT
117 132 |5/8 FLAT WASHER
12 66 5/8 LOCK WASHER
13 42 1/2—13 x 1 3/4”7 HEX HEAD BOLT
NEW TIPPER STOP DESIGN i
o] ”
¥ = TA 14 84 |1/2” FLAT WASHER
| -5 =
yosle 15 42 [1/2” LOCK WASHER
1o
L 16 42 |1/2-13 HEX NUT
! Er——™ ?
l:ﬁ L L Ji 17 1 SMALL RAMP WELDMENT 16719RAMP—1L
» | sl -
——1'—0" f=— = 13'—64"TYP | -~ 7
a3 : \@ — 7 norored 18 16 | ANCHOR PAD 1619RAMP—1F
l_: » 16 N
45'—g1 1" -] 19
RAMP LEFT SIDE VIEW 20
21
IX8 1/4” THK DIAMOND PLATE (2) N 0”1 X 47 1/4” THK DIAMOND PLATE (1)—\
= S S —— - 128" - 10" f—
12k \I—I—I—I—I—I—I—I—I—I|—|—|—|—|—|—|—|—|—|| =l —=1T—=19/ NG
— === == === === === T~ B
! i I
4X8 1/4” THK DIAMOND
(10) ON EACH
SIDE
— | —
- | S | S
B FNR B
— =1 = 13'-353"
- ==
— | =1 —
- ==
— | =1 —
= — | — [ — ¥
@\ CONNECTION BRACE (11) — Q
W4X8 BEAM SEE DETAILS 3
ON DWG. 1619RAMP—1D
E ! =) B ! 8] ! 5 1 6
Lo |
|
The information contained herein is confidential and the property of AFS Technology, LLC.
- =7 12'-6" TYP —~f 117 5,5, Tt intondedfor any publcton and I leued,wi e ndersanding ot ne part e
/ AFS - ol
400" DY e e
Alternative fuel systems engineered for cement kilns www.afstechnology.com
TITLE
STRAIGHT ON VIEW OKLAHOMA TIRE RECYCLYER
A—A TIRE SYSTEM
RAMP
DRAWN BY SCALE DATE
SW 1/2"=1"=-0" 2016—NOV—-14
CHECKED BY APPROVED PROJECT#
;‘%}Ehso:tgerwise_ n?teté, the following Zhalls up;:::y:_ e g:go 8:8?5 /J/_ g:g; DWG. NO. SHEET NO.
e e =T 161 9RAMP — 1A 01 OF 11
@) 0.03 L 0.03




) 8::

ITEM QTY DESCRIPTION MATERIAL
1 1 HOPPER FLOOR WELDMENT WELDMENT
2 14 5/8—11 X 4 1/2” HHCS -
DWG 1619LBH40W—-03 3 12 3/8-16 X 4”7 HHCS —
|
B ‘ 4 20 3/8” WASHER -
\ S 20 3/8" LOCK WASHER -
[ Tl T Emmtl 6 20 3/8-16 HEX NUT -
T T T T T T T T — = T T T j:] ‘ 7 w LH ENTRY PANEL WELDMENT
— 1RH
8 S LEG CROSS BRACE WELDMENT
% 9 1 LEFT SIDE ANGLED WALL WELDMENT
o]
e[ 10 1 RIGHT SIDE ANGLED WALL WELDMENT
[Tl
el 11 1 LEFT SIDE WALL WELDMENT
e[ A
=0 12 1 RIGHT SIDE WALL WELDMENT
[oT]
T 13 S TOP CROSS BAR WELDMENT
= 9'—8”
i TS0l DWG 1619LBH40W—02 B B 1/2-13 X 4 1/47 HHCS B
- — 15 48 1/2” WASHER -
_ [eT]
- RN 16 48 1/2” LOCK WASHER -
_ [eT]
- — 17 48 - -
= . 1/2—=13 HEX NUT
e[ TLH
- T 18 1RH LONG LEG WELDMENT
= — TH
— - L en 19 MEDIUM LEG WELDMENT
‘ L LY e[ TRH
T T T T T T T T — ’_.l ‘ T 1T T Eq ' 20 /‘ LH SHORT LEG WELDMENT
1RH
EL_f EL_f FL_H :
21 20 5/8=11 X 1 1/2” HHCS -
22 37 5/8" WASHER -
B
23 37 5/8" LOCK WASHER -
@ @W m@ @w 24 37 5/8-11 HEX NUT -
25 1 SLAT NO. 3 SEE DETAIL
26 1 SLAT NO. 2 SEE DETAIL
27 1 SLAT NO. 1 SEE DETAIL
40'-0" -—
28 30 REAR SUPPORT BLOCK SEE DETAIL
@ 29 60 3/8-16 X 27 HHCS -
20" —0 — 20"=0 - \12/ 30 4 STAUFF MOUNTING BRACKET #SM4300PPDPAS
IN/10 TN 31 36 3/4—10 X 1 3/4” HHCS —
8 9 10 AT / 32 4 4 HOLE HALLCO SHIM PLATE SEE DETAIL
ﬁ 33 2 2 HOLE HALLCO SHIM PLATE SEE DETAIL
]
= 32 110 J 6 D 20
/ 54 1 HALLCO MODIFICATIONS PUR/ALTER N O W X N4O
35 1 FRAME SUPPORT WELDMENT
56 2 SIDE SUPPORT PLATE SEE DETAIL
57 1 TIRE RAMP WELDMENT
38 3 5/8-11 X 2 1/2” HHCS -
39 2 PHOTO ELECTRIC TRANSMITTER #E5830TS250—GA
40 2 PHOTO ELECTRIC TRANSMITTER #E5830TS250-GL
41 8 3/8—16 X 6 1/2” HHCS -
42 36 1/2-13 X 27 HHCS -
43 36 McMASTERCARR BEVEL WASHER #91573A035
44 36 3/4” WASHER N
45 36 3/4” LOCK WASHER -
S < L o @@@ 46 36 3/4—10 HEX NUT -
47
19
14
The information contained herein is confidential and the property of AFS Technology, LLC
It is not intended for any publication and is issued with the understanding that part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.
4060 Gibson Drive
o~ o~~~ Tipp City, Ohio 453
AFS . |
Alternative fuel systems engineered for cement kilns Ei;‘i;.msferhr'wc)\og]y.c\;m
TITLE
OKLAHOMA TIRE SYSTEM
LIVE BOTTOM HOPPER
MAIN ASSEMBLY
DRAWN BY SCALE DATE
MR 1/27=1"-0" 2016—0CT—=25
CHECKED BY APPROVED PROJECT#
0.0 0.0 1
se noted, the following shall apply 0.00 0 5 // DWG. NO. SHEET NO.
m grade 5 and zinc plated
Y art  epoxy with minimum 5 mil DFT 0.00C 0.005 yavs
s ar‘\jd tcw:amers are to be spot primed XZX 1/34 _ W 6 W 9 LB H 4 OW - O W O,‘ OF 22
© 0.03 L




TEM | QTY | DESCRIPTION DWG NO.
w 1 |SEPARATOR WALL ASSEMBLY 1620SDRO1T—2
2 1 | SEPARATOR BOTTOM RADIUS 1620SDRO1—3
- < Pl | 3 1 | SEPARATOR BASE ASSEMBLY 1620SDRO1—4
/3N | 4 1 |SEPARATOR DISK ASSEMBLY 1620SDROT—5
4L B 5 | | SEPARATOR BASE TRACK ASSEMBLY 1620SDRO1—6
6 1 |DISCHARGE CHUTE WELDMENT 1620SDRO1—7
I @@g ; = 7 1| | SEPARATOR TRANSITION RAMP ASSEMBLY 1620SDRO1—8
- i . 8 1 | SEPARATOR TOP RADIUS 1620SDRO1—16
< 9 2 | SAFETY GATE 1620SDRO1—24
10 1 |CHUTE SUPPORT ARM 1620SDRO1—37
. | ‘( o 1 2 |SAFETY SWITCH
r j' 12 59 |1/2-13 x 1 1/2” HEX HEAD BOLT
\ 6/ " 'L\ oA 13 59 |1/2” FLAT WASHER
(1619SDLOT—30)
_ . _ 14 59 |1/2" LOCK WASHER
: Eﬁﬁ 15 59 |1/2-13 HEX NUT
@Eﬁ 16 8 |5/8-11 x 4 1/2" HEX HEAD BOLT
— 17 4 |5/8-11 x 5" HEX HEAD BOLT

R 18 12 |5/8” FLAT WASHER

I o 19 12 |5/8” LOCK WASHER

i o ! 20 12 |5/8-11 HEX NUT
21 1 |SEW EURODRIVE INLINE HELICAL GEARMOTOR 10 HP, 480 VAC, | R137DV132M4

3 PH, 60 HZ, 9.2 RPM OUTPUT, 188.45:1, 3 5/80 SHAFT

o
=

L
EEEE

dh

dfp
qk

| b=
mj
\
o d
o of]
I
DK
{ =7
5l
uy*L:j
1
[ HF";
\

ENILES ) \]

I 5:7/‘ Omn

R
— 21 ‘*4T€
The information contained herein is confidential and the property of AFS Technology, LLC
It is not intended for any publication and is issued with the understanding that no part thereof
@ SEPARATOR shall be communicated to a third party without written authorization from AFS Technology, LLC.
S HT R EQ ) D /‘ Fs 4060 Gibson Drive
— . Tipp City, Ohio 45371 USA
YN }/* Y N ‘ N /
A technolo d) Phone: 937 669 3548
Fax: 04

ternative el systems en neerec I ement s o .
Alternative fuel ystem engineered for cement kilns www.afstechnology.com

TITLE

OKLAHOMA TIRE SYSTEM
SDL1619 TIRE SEPARATOR
MAIN  ASSEMBLY

DRAWN BY SCALFE DATE
MR 3/8°=1"-0" 2016—0CT—11
CHECKED BY APPROVED PROJECT#
0.0 0.03 L 0.03
oted, the following shall apply 0.00 0.015 7/ 0.03 DWG. NO. SHEET NO.
2. Paint is to be S Jyprc;r*gyrcdj&pfxymlldﬂ‘zn'cr‘pr‘ﬁ:rid 5 mil DFT 0.000 0.005 yavs 0.03
i i;\mcec\;py;npd fc e to zbe spot primed X/X 1/BZ - 0.03 W 6 W 9 S D LO W - D W O,‘ O F 40
© 0.03 L 0.03




—— |TEM NUMBER
—— SHEET NUMBER

CHERRY DESCRIPTION RULE

APPROXIMATE 77
CONCRETE RISER

EXISTING SLAB

¥

WASHER FOR DRIVE SPROCKET
SEE DETAILS ON DWG. 1620SDROT—4A

WASHER FOR DRIVEN SPROCKET
SEE DETAILS ON DWG. 16205DROT—4A

() ¢

o

SEPARATOR SECTION VIEW A—A

The information

contained herein is confidential and the property of AFS Technology, LLC
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

AFS | nology

Alternative

fuel systems engineered for cement kilns

4060 Gibson Drive

Tipp City, Ohio 45371 USA
Phone: 937 6
Fax: 858 3

TITLE

OKLAHOMA TIRE SYSTEM
SDL1619 TIRE SEPARATOR
SEPARATOR SECTION VIEW

DRAWN BY SCALE DATE
FROM 1620SDROT—TA MR 1"=1"_0" 2016—0CT—11
CHECKED BY APPROVED PROJECT#
0.0 0.03 L
0.00 0.015 // DWG. NO. SHEET NO.
0.000 0.005 7
s [ |- 16195DLOT—-018 30 OF 40
0.03 ’




ITEM | QTY DESCRIPTION MATERIAL SHT

1 1 SEPARATOR DISK HALF LH HRS 1620SDRO1-28
2 1 HUB COVER HRS 1620SDR0O1—39
3 1 SEPARATOR DAISK HALF RH. HRS 1620SDRO1-26
4 1 SEPARATOR DISK SHAFT HRS 1620SDR0O1—25

HUB COVER BOLTS 5 113 1/2—=13 x 1 1/2" HEX HEAD BOLT
6 | 13 1/2” LOCK WASHER

SHAFT SLEEVE BOLTS 7 |12 5/8-11 x 3.5” HEX HEAD BOLT

DISK FACE BOLTS 8 | 24 5/8—11 x 2" HEX HEAD BOLTS

DISK RIB BOLTS 9 32 5/8—11 x 27 HEX HEAD BOLTS

DISK FLANGE BOLTS 10 | 24 5/8-11 x 2 1/2” HEX HEAD BOLTS

11 92 5/8"7 FLAT WASHER

12 92 5/8" LOCK WASHER

13 ] 92 | 5/8-11 HEX NUT

4| MTO ROLLER CHAIN SPROCKET 200M54—415

#200 B54 4-15/16
15 | 1 SHAFT CAP HRS 1620SDR0O1—25
16 | 1 DISK JOINER PLATE HRS 1620SDR0OT—32
17 | 2 WASHER FOR DRIVEN SPROCKET HRS 1620SDROT—4A

H U B COVER REMOVED The information contained herein is confidential and the property of AFS Technology, LLC.

It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

4060 Gibson Drive
AFs J[ h ‘ Tipp City, Ohio 45371 USA
e C m O Q g >/ Phone: 937 669 3548

. . X Fax: 858 300 5404
D ETA‘ L A m D ‘ S K AS S E M B LY Alternative fuel systems engineered for cement kilns www.afstechnology.com

SCALE 1 @ 8 |/ REQ'D — 1 OKLAHOMA TIRE SYSTEM

SDL1619 TIRE SEPARATOR
DISK ASSEMBLY

DRAWN BY SCALE DATE
MR 3/4"=1"=0" 2016—0CT—11
CHECKED BY APPROVED PROJECT#

NOTES: 0.0 0.03 L 0.03

Unless otherwise noted, the following shall apply: 0.00 0.015 // 0.03 DWG. NO. SHEET NO.

1. AHAhu(dwmre is to be minimum grade 5 cnq zmci p\cted, ) = 3

2. Paint is to be Interseal two—part epoxy with minimum 5 mil DFT. 0.000 0.005 0.0

i iﬁrf\jec\edsp;enpd tSorbmeergSErCe %o/sbe spot primed. X/X “/32 — 0.03 W 6 W 9 S D LO W - O 5 05 O F 40

© 0.03 A 0.03




ITEM | QTY DESCRIPTION MATERIAL SHT

1 1 DISK BASE WELDMENT HRS 1620SDRO1-17
2 1 PROX SWITCH E-57 LAL30—A2

S 1 S0mm PROX BLOCK HRS

4 1 SEW—EURODRIVE R147DV160M4, 15HP, 460v—60Hz

S 1 CHAIN GAURD HRS 1620SDR0O1—-19
6 DODGE TAPPERED PILLOW BLOCK BEARING E—-415—-P4

7 HAMILTON V—GROVE CASTOR R—MD—84FVH

8 1 1/4-7 X 6" HEX HEAD BOLT

1/4” WASHER

1
1 1/4" LOCK WASHER
1 1/4—7 HEX NUT

7/8—9 X 5" HEX HEAD BOLT

7/8” WASHER

7/8" LOCK WASHER

w|o|m|oo|s|s|o|ls]|p|N

3/4—10 X 5" HEX HEAD BOLT

16 | 8 3/4—10 HEX NUT
17 | 16 5/8—11 X 1 3/4” HEX HEAD BOLT
18 | 16 5/8” WASHER
19 | 16 5/8” LOCK WASHER
20 | 16 5/8—11 HEX NUT
21 1 LONG BASE GATE HRS 1620SDR01-22
22 | 1 SHORT BASE GATE HRS 1620SDR01-23
23 | 2 1/2—13 X 1" HEX BOLT
24 | 2 1/2” LOCK WASHER
25 | 1 DRIVE SPROCKET, 21—TOOTH, C—TYPE, 200M21—358
QD HUB 3 5/8”¢ BORE W/KW & SS
26 | 1 TSUBAKI ROLLER CHAIN #200 RIV x B8PTS. HRS
‘. 27 | 1 LONG GATE CLIP HRS 1620SDR0O1-23
w 28 | 1 SHORT GATE CLIP HRS 1620SDR0O1—22

PROX SWITCH
LINED UP w/ DISK BACK OF CHAIN GAURD REMOVED
HEAD BOLTS TO SHOW CHAIN SPROCKET

NOTE: CASTERS ARE TO BOLTED TO

THE BASE FOR SHIPPING & SET UP.

WELDED TO BASE AFTER BASE IS ASSEMBLED

AND POSITIONED ON TRACKS AND CASTER ALINGMENT
IS VERIFIED.

PAINT SPEC: Finish paint to be minimum 6 mils DFT of International
Protective Coatings Interseal 670HS two part epoxy in
color Haze Grey. All steel surface prep to be SSPC.SP6

The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof

3 SEPAF\)ATOF\) BASE ASSEMBLY shall be communicated to a third party without written authorization from AFS Technology, LLC.

\J _J REQD — 1

Tipp City, Ohio 45371 USA
AFS - ology |Poueesn

Fax: 858 300 5404

Alternative fuel systems engineered for cement kilns www.afstechnology.com

TITLE

OKLAHOMA TIRE SYSTEM
SDL1619 TIRE SEPARATOR

NOTE: BASE ASSEMBLY
1. ALL FASTENERS TO BE GRADE 8 YELLOW ZINC PLATED ;
UNLESS OTHERWISE NOTED. DRAWN BY SCALE DATE
MR 1"=1-0 2016—0CT—11
CHECKED BY APPROVED PROJECT#
FABRICATION NOTES:
1) LOCATE & WELD BASE GATES (21 & 22) TO WIDE FLANGE BEAMS OF BASE ASSEMBLY. [ nomes. o0 [ oo T [ oo
2) LOCATE & WELD CLIP ANGLES TO BASE ASSEMBLY & BASE GATES. Unies otrrvee notes, e folowing shal cppy: 500 | oois |77 [ 005 || DWG. NO. SHEET NO.
3) LINE-UP LATCH ANGLE WITH SAFETY GATE LATCH. WELD LATCH ANGLE TO BASE GATE. 2 Paint s o be Intersel tuo—part.  epoy with minmum 5 mi OFT. || 0000 | ocos || £ | 003
) 2 ill:rfvsglzspzer?dtgorieergssrce %O/SBe spot primed. Xcé)x 1/32 — 0.03 ,I 6/| 9SD|_O,I - 04' 04 OF 4‘0
0.03 L 0.03




ITEM QTY | DESCRIPTION MATL/DWG.NO
1 1 FRAME WELDMENT 1619BC—02
2 1 SLAVE DRIVE ASSEMBLY 1619BC—
3 1 HEAD PULLEY ASSEMBLY SEE NOTE 1 1619BC—HP
4 1 TAIL PULLEY ASSEMBLY SEE NOTE 2 1619BC—TP
5 1 SUPPORTING LEG ASSEMBLY 1619BC—
6 1 SUPPORTING LEG ASSEMBLY 1619BC—
@ 7 1 TAIL PULLEY FIXED GUARD 1619BC—
| 8 2 TAIL PULLEY GUARD 1619BC—
@@@@ 9 ; HEAD PULLEY GUARD 1619BC—
@ —— ? 10 5 HEAD PULLEY GUARD 1619B8C—
@\\ ' @ @ , 11 > SIDE GUARD—O1 1619BC—
;ﬁ | | - - SIDE GUARD—02 _
: = =L L *fl= = [ = o = C_ 1] °|I I L ] [= < | = = T L] = <= - =l = JJLLE_ li i SIOE GUARD SUPPORT LEG 121222_
| A 14 1 CHAIN SPROCKET 13 TOOTH 12BTB13
15 1 CHAIN B0—B6LINKS WITH 1 MASTER LINKS
,'\ J/ 16 1 BDLR DRIVE SPROCKET 54 TOOTH 12BTB54
/ 17 1 1.5 KW SEW EURO DRIVE GEAR BOX SA77TDRE9OL
4 -6 18 4 DODGE BALL BEARING PILLOW BLOCK 10—P2B—SCM—50M
- - - I - - - - - - - - - - - - - - - - - T - - - - - - - - - . - . - - - 19 12 | 5” DIA X 57" LG FLAT CARRYING IDLERS
20 18 | CARRYING IDLERS BRACKET
21 6 RETURN IDLER BRACKET
@O— 22 1 54” WIDTH BELT
23 60 | 1/2-13 X 1 1/2 HEX BOLT
Y 24 60 | 1/2—13 HEX NUT
——?@lﬁﬁ‘“" oo oo o o] T T Jlw «»ll [ S o o] o o] T T o o o - | - %};E@ - °0 | 1/2 BEVEL WASHER
26 60 | 1/2 FLAT WASHER
/ T @@®@ 27 4 | 1/2 LOCK WASHER
2)A79)25) ‘ 28 8 | 5/8—11 X 3" HEX BOLT
(18) 29 8 | 5/8-11 HEX NUT
30 8 | 5/8 PLAIN WASHER
31 8 | 5/8 FLAT WASHER
32 10 | 5/16 X 1 HEX BOLT
33 10 | 5/16—HEX NUT LOCK WASHER FLAT WASHER
34 32 | 3/8 X 1 1/2 HEX BOLT
(14X15X©) H 35 32 | 3/8 HEX BOLT
@ 36 32 | 3/8 FLAT WASHER
\ ‘ ! 37 32 | 3/8 BEVEL WASHER
¢ 38 2 | 1” THREADED ROD 20” LG
~ \ © © © ©F i 39 8 | 1”7 HEX NUT
7‘ CE 40 8 | 5/8-11 X 1 1/2 HEX BOLT
] 41 14 | 5/8—11 HEX NUT
42 14 | 5/8 FLAT WASHER
_@ 43 14 | 5/8 LOCK WASHER
44 14 | 5/8-=11 X 1 3/4 HEX BOLT
45
46
47
9'-53"
Y
s ot ntended for any publication and 1o. ssued witn e understanding. st ng part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.
4060 Gibson Drive
AFS - ology |mooesns
- 2218 | Aternative fusl systems enginsered for cament kins | TO%, 858 300 5404
TITLE
OKLAHOMA TIRE SYSTEM
SEPARATOR DISCHARGE BELT CONVEYOR
SEPARATOR DISCHARGE ASSEMBLY
BELT CONVEYOR ASSEMBLY R
MR 1/16 2017—MAR—08
CHECKED BY APPROVED PROJECT#
e S ey b ooy sy G BTN Iz e I SHEET NO.
e b e g T T 5| 1619BC—01 OF
© 0.03 L 0.03




WITH
ITEM GJ%%B/’ DESCRIPTION PART NO./MATERIAL
QTY.
1 1 SIDE FRAME WELDMENT RBFW—-1004—-2
B 4 2 13 DRIVEN ROLLER R48—2.5—-25M—-55KA1.62KBO
3 2 DRIVE ROLLER R48—-2.5-25M—-55KA2.62KBO
4 1 MOTOR MOUNT HINGE RBMH—-001
5 1 MOTOR MOUNT RBMM—001
6 2 COUPLING NUT RBCN—-001
7 4 25MM IDLER SHAFT RBIS—25MM—4.5
8 1 MOTOR BELT TOP GUARD INNER DOUBLE SHAFT RBC—MBT—2—1
9 1 MOTOR BELT TOP GUARD OUTER DOUBLE SHAFT RBC—MBT—2-2
| - 10 1 SPROCKET BELT GUARD LEFT RBGC—-1004—-2—-16—-M—L
LfII = Sr sl = cim Sl ci= =7 Fls == = = == === =1 11 [ SPROCKET BELT GUARD RIGHT RBG—=1004—-2—-16—-M—R
12 1 MOTOR BELT BOTTOM GUARD FOR DOUBLE SHAFT RBG-MBB—-2
13 16 BEARING COVER 25MM RBC—-001
14 2 2 PULLEY BELT TENSIONER RBT—001
15 1 DRIVEN TRACTION ROLLER R48—3.5—25M—-55KA1.62KBO
_ _ 16 1 giﬂoEggg BSME 0.75 KW 380 VAC 50 HZ 9.23 S47DRESOM4
1\ Y7 <: 17 23 TAPER LOCK BUSHING 25MM 117—=1210—-25MM—-TL
) /7 _ 18 23 GATES SPROCKET 11—8MX—-325—21—TL
<::>7##~> ) 19 1 TIMING BELT 11—-8MGT—896
_ ) 20 1 TIMING BELT 11-8MGT—4400-21
\\\\\\ ////// 21 1 TIMING BELT 11-8MGT—2600—21
—— 22 40 DODGE 2—BOLT BEARING 11—-F2B-SC—-25M
DETAIL A 23 6 IDLER PULLEY 11—-FI=325—125
SCALE 1 : 6 24 1 SHOULDER ROD END 14—3800K24
25 1 CULTER—HAMMER TRANSMITTER PHOTOEYE 21—E5818TS250—-GA
26 1 CULTER—HAMMER RECEIVER PHOTOEYE 21—-E5818TS250-GL
// | 27 8 M10 HEX NUT
N, o JTTL T Tl T T Tl T (8T TRam T, R T A B DL == I
—. . 28 8 HEX HEAD CAP SCREW, M10 x 1.5 x 35
ey al L\/ﬂl | ° i ” 29 4 M10 LOCK WASHER
i E 30 8 M10 HEAVY WASHER
e la= 3 6 1/2-13 JAM NUT
32 2 M12 NUT
@ 33 2 M12 HEAVY WASHER
34 1 M12 X 16MM SHOULDER BOLT
35 2 Hex cap screw, M10 x 1.5 x 25
36 6 M10 LOCK WASHER
37 4 HEX BOLT 1/2-13 X 3—1/2"
38 6 HEX HEAD CAP SCREW 5/8-11 X 3/4”
39 64 M — 10 x 1.5 x 35 SBHCS
40 68 M10 LOCK WASHER
41 68 M10 HEX NUT
42 4 M10 WASHER
43 4 Hex cap screw, M10 x 1.5 x 45
44 2 HEX HEAD CAP SCREW 5/8-11 X 3/4”

S5 ) 32 ) 24 9

16

o
Q@

= 890 0:EoE
<:> @6® ? @D@ @DI

Z K

o

o 279.4

?

EATANS

¢(o) & (0o)d
T
I

§

1270 -—

N

The information contained herein is confidential and the property of AFS Technology, LLC.
t is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

ineered for cement kilns

AFS c.hno ogy

Alternative fuel systems en

TITLE

OKLOHAMA TIRE RECYLERS
TIRE SEPARATOR SYSTEM
BDLR CONVEYOR

DRAWN BY SCALE DATE
MR 1:12 5/9/2017
CHECKED BY APPROVED PROJECT#
JMB — 1004
0.0 3 1 ).03
. 0.00 // 0.03 DWG. NO. SHEET NO.
o | DFT 0.000 0. v 0
D 1619BDLR—02 | oF




'TI\I%A QTY DESCRIPTION PART NO./MATERIAL
1 1 SIDE FRAME WELDMENT 1619BDLR—05
2 9 DRIVEN ROLLER R52—2.5—59—KA1.37—KBO
3 2 DRIVE ROLLER R52—2.5—60—KA2.37—KBO
4 9 TRACTION ROLLER R52—2.5—60—KA2.37—KBO
5 1 MOTOR MOUNT RBMM—001
6 4 MOTOR MOUNT HINGE RBMH—001
30 | 29 [ 28 ) 27 7 4 IDLER SHAFT RBIS—25MM—4.5
8 8 COUPLING NUT RBCN—001
9 2 BDLR IDLER TENSIONER PLATE RBT—001
10 20 BAERING COVER RBC—001
11 1 SPROCKET BELT GUARD LEFT RBG—1620—2—10—M—L
12 1 SPROCKET BELT GUARD RIGHT RBG—1620—2—10—M—R
13 1 MOTOR BELT BOTTOM GUARD FOR DOUBLE SHAFT RBG—MBB—2
14 1 MOTOR BELT TOP GUARD INNER RBG—MBT—2—1
15 1 MOTOR BELT TOP GUARD OUTER RBG—MBT—2—2
16 1 SIDE GUARD
@ 17 1 SEW EURODRIVE 1.5 HP, 480 VAC, 3 PH, 60 HZ S47DRE8SOM4
18 48 DODGE 2 BOLT FLANGE BEARING
19 27 GATES SPROCKET 11—8MX—32S—21—TL
20 8 FLATBACK IDLER
TT TT TT T T T TT TT TT TT TIT - - - - 1 T - - - 21 2 GATES POLY CHIAN BELT 21 mm X 8 PITCH 4400 11-8MGT—4400-21
DETAIL A 22 1 GATES POLY CHAIN BELT “ 11—8MGT—896—21
. 23 1 1/2—13 THREADED ROD 6" LG 3798K26
< > SCALE 1:6 24 2 1/2—13 HEX NUT
25 2 1/2 FLAT WASHER
26 1 1/2” DIA x 1/2” LG, 3/8"—16 Thread Size 91259A707
27 5 3/8 —16 X 1.25 HEX BOLT
28 5 3/8—16 HEX NUT
< > 29 5 3/8 LOCK WASHER
30 9 3/8 FLAT WASHER
31 2 3/8-16 X 1 HEX BOLT
32 2 3/8 LOCK WASHER
33 4 3/8 —16 X 1.5 HEX BOLT
34 94 | 3/8 —16 X 1.5 SBHCS
35 4 1/2-13 X 3.5 HEX BOLT
36 4 1/2—13 HEX NUT
37 12 | M16 X 1.75MM X 20MM LG
I e O i B . B g 38 12 | M16 X 1.75MM X 35MM LG
. == == = == = 39 12 | M16_FLAT WASHER
= — T 9 T =T =9 === — == == == 40 8 1/2—13 X 1.25 HEX BOLT
ﬁ, A 41 8 1/2—13 HEX NUT
, 42 8 1/2—13 LOCK WASHER
43 8 1/2—13 FLAT WASHER
44 22 | 5/16 X 1/2 HEX BOLT
45 22 | 5/16 LOCK WASHER
46 20 | THRUST BEARING ASSEMBLY
COMPONENTS ARE SAME FOR 411,
421, 431 BDLR CONVEYORS
46
IO OO0
(o]
(@]
® | ()
H H o bl o
N o
@
4’2"
The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.
10°-0" 4060 Gibson Drive
AFS cchology |Pomsns
Alternative fuel systems engineered for cement kilns as,ﬁ_ufsiscinz&%yiﬁ:
TITLE
OKLAHOMA TIRE RECYCLERS
ANGULAR CONVEYOR BDLR ASSEMBLY TIRE SEPARATOR SYSTEM
; ANGULAR CONVEYOR BDLR ASSEMBLY
<1 >_ F\)EQ D DRAWN BY SCALE DATE
MR 1/12 2017—MAR—-09
CHECKED BY APPROVED PROJECT#
i e i, g sl cony o | oo /;/ §§§ DWG. NO. SHEET NO.
R e e Tee ] 1619—BDLR-05 01 OF 01



mahipalreddy
Text Box
COMPONENTS ARE SAME FOR 411, 421, 431 BDLR CONVEYORS


The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

#’060 c(‘;tibS?h'Dring USA
AFS -crnology |mo

Phone: 937 669 3548
Fax: 858 300 5404

Alternative fuel systems engineered for cement kilns www.afstechnology.com

TITLE

OKLAHOMA TIRE RECYCLERS
TIRE SEPARATOR SYSTEM
ANGULAR CONVEYOR SECTION VIEW

DRAWN BY SCALE DATE
MR FULL 2017—JAN—-25
CHECKED BY APPROVED PROJECT#
NOTES: 0.0 0.03 1 0.03
Unless otherwise noted, the following shall apply: 0.00 0.015 // 0.03 DWG. NO. SHEET NO.
% Paint et be. Irtielzeea?qitr;\ilzn—u;::r? rad:piyar:v?chixn?::z;iS mil DFT. 0.000 | 0.005 7 0.03
2 illllrfvgglilsp';erfd tc?or‘;eergsc’:rce %o/3l;e spot primed. Xg 1/32 — 0.03 1 6 /I 9 B D I_ |:\) - O 6 O 1 O F O 1
0.03 L 0.03




BEARING

UHMW
WASHER

BEARING SEAL

GASKET

PLUG WELD

/S

GREASE FITTING

The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

4060 Gibson Drive
AFs _t h | Tipp City, Ohio 45371 USA
eCNNOIOQY | e o me
Fax: 858 300 5404

Alternative fuel systems engineered for cement kilns www.afstechnology.com

TITLE

OKLAHOMA TIRE RECYCLERS
TIRE SEPARATOR SYSTEM
ANGULAR BDLR SECTION VIEW DRIVEN SIDE

DRAWN BY SCALE DATE
MR FULL 2017—=JAN—=23
\/| E\/\/ A A CHECKED BY APPROVED PROJECT#
NOTES: 0.0 0.03 € 0.03
Unless otherwise noted, the following shall apply: 0.00 0.015 // 0.03 DWG. NO. SHEET NO.
2 Paint e 1o b6 Interecal tworpart epoxy with minkmum 5 mil DFT. 0.000 | 0.005 Vo 0.03
2 illllrfvgglilsp';erfd tc?or‘;eergsc’:rce %o/3l;e spot primed. Xg 1/32 — 0.03 1 6 /I 9 B D I_ |:\) - O 7 O 1 O F O 1
0.03 L 0.03




HCENTER OF EXISTING BELT CONVEYOR

CENTER OF SEPARATOR, HOPPER, TIPPER AND RAMP

EXISTING BUILDING WALL

5

NORTH

s T

SEPARATION REFINEMENT SYSTEM

EXISTING BELT CONVEYOR

S {_;—_L-—“—“—“_" = 4

PARATOR,
AMP

CENTER OF S
TIPPER AND R

N _~Z
L IN_Z 1 1

TN

|
— 8-75" i‘ 144°=1"
|
| NEW BOLLARDS
/\ ‘ TRAILER TIPPER
— |
EXISTING WEIGH SCALE AW el | TIRE SEPARATOR LIVE BOTTOM HOPPER e
PR S ‘ )
— - SEE DWG
- N . C 4 T6790n06 H |
" — = ’=| \ = — :rEt ——
o @ — i '.! I —— I i
/’/ —
- - = —_———
I [ L 'Y 1 B o o | I T U
= [} 4 e
" EBVYVe———7 —
// -
/’ T T ! L === —
- DISCHARGE BELT CONVEYOR —| i = | —— 2= .
T . LT | j = HAE o = ==
} n/ ‘ A
8 -6 AR Tﬁ \\ ,,,,,,,,,,, SEE DWG 1619GA04
- \ -
o~ e (was 191 7/167) /1
— ] il —
/ T
— W ﬁ — SEE DWG 1619GA05
I — annnni o
= C/L TAIL PULLEY EXISITING BELT
o @ ‘/ ///////////// C‘J ANGLED ACCUMULATION CONVEYOR
(WAS 55'—4 7/16 0 5 ARl
////////// PLATFORMS
///////////////// SEE DWG 16719GA03
23.5°
, ) = ‘ [
36 -3 EXISTING BELT CONVEYOR C\ ‘ | A SARCLAY SHREDDER
-0 - NO 27
59 70 1 :\ ‘
: | U \
40" - -
|
1" | ! 7 70 -
| 47
EXISTING BEAM H H | EXISTING BUILDING
| J \I:I R L ,,,,,,,,,,,,,,,,,, / ,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,
[ T \ 1
T T T T T T T T % LJ | NEW PLATFORM ‘ ‘
i ‘ | ‘ BY OTHERS ‘ ‘
| | | | | |
| | | | | |
! : L ,,,,, 1 /‘ : :
A I R ]
- 66" —2" -
TIRE SEPARATOR
H
]
] I
§ ~. . ™~ 1
| IVIII L ] N .
y ; |
i | — . L] ) | NEL _ - L
I ] oo e IO N1 L | AN : i
PLATFORM RAMP

LIVE BOTTOM HOPPER
TRAILER TIPPER

GENERAL ARRANGEMENT

The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

Alternative fuel systems engineered for cement kilns

Tipp City, Ohio 45371 USA

4060 Gibson Drive
AFS technology

Phone: 837 669 3548
Fax: 858 300 5404

www.afstechnology.com

TITLE

OKLAHOMA TIRE RECYCLERS
GENERAL ARRANGEMENT

t DRAWING CHANGES 1}

NOTES:

Unless otherwise noted, the following shall apply:

1. All hardware is to be minimum grade 5 and zinc plated.

2. Paint is to be Interseal two—part epoxy with minimum 5 mil DFT.
3. Surface prep to be SSPC 2/3.

4. All welds and corners are to be spot primed.

DRAWN BY SCALE DATE
MR 1/120 2016 DEC 06
CHECKED BY APPROVED PROJECT#
0.0 0.03 1 0.03
0.00 0.015 // 0.03 DWG. NO. SHEET NO.
0.000 0.005 = 0.03
X,/ 1/32 — 0.03 /I 61 9GAO/I 1 OF 6
© 0.03 ya 0.03




= 9-11z

4 s

32°=10%"

NEW BOLLARDS
SEE CIVIL DWG

TIRE SEPARATOR

[]

21'-8"
(WAS 19°—1 7/16")

il

LIVE BOTTOM HOPPER

oo
alle
[e]

TRAILER TIPPER

ATHLC

I

i

i

i

i

i

i

i

i

i

i

i

i

i

i

i

i

i

i

i

i

i

il

i

- ———

i oA o o B A = A m oA

g g e N e I

. ~—|_='|L e

oA e = A o A = A = oA e m A P o

5

15 D B 5 gy 4 g 4 B g # g

i SEE DWG
1619GA05

°C

C/L TAIL PULLEY EXISITING BELT

EXISTING BELT CONVEYOR
—

/

/

/

/

s /

/

f/ﬁ/7/7/@

/

ANGLED ACCUMULATION

PLATFORM CONVEYOR

SEE DWG 1619GA03

%9/4§’

/47%07/

/%Wme/O//

v y/ S

-

BARCLAY SHREDDER

AE
efle
o

A

SEE DWG
1619CGA04

NORTH

The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

AFS technology

Alternative fuel systems engineered for cement kilns

4060 Gibson Drive
Tipp City, Ohio 45371 USA

Phone: 937 669 3548
Fax: 858 300 5404
www.afstechnology.com

TITLE

OKLAHOMA TIRE RECYCLERS
GENERAL ARRANGEMENT
PLAN VIEW

MOVED SYSTEM TO WEST

1 15FEB2017 | JT

TO ALLOW ROOM FOR BARCLAY

t DRAWING CHANGES 1}

NOTES:

Unless otherwise noted, the following shall apply:
1. All hardware is to be minimum grade 5 and zinc plated.

3. Surface prep to be SSPC 2/3.
4. All welds and corners are to be spot primed.

2. Paint is to be Interseal two—part epoxy with minimum 5 mil DFT.

0.0 0.03 1 0.03
0.00 0.015 // 0.03
0.000 0.005 vy 0.03
X,/ 1/32 — 0.03
© 0.03 ya 0.03

DRAWN BY SCALE ATE
MR 1/32 2016 DEC 28
CHECKED BY APPROVED PROJECTH#
DWG. NO. SHEET NO.
1619CA02 2 oF 6




395_15) -

NORTH

&K
3RS

908,
&%
0%

9
XXX
RS

SEPARATOR DISCHARGE BELT CONVEYOR ——=

&
&S
&S

SRS

XXX
IR

RS

HANDRAIL

58
XX

20
LS

XXX

0%

Q

/ STAIRS
1

Y

\J

1 95_2_”

X X X XXX
IR R RRARXN

R AR RARRRRRRRARARRXR XX XENC 9:) CBHC a AN ARAARAARAARARARARARAARAA I.
A o

C - . - - . - I3 I < o J]

\PLATFOR’MS

C/L OF EXISTING BELT CONNECTION STAIRS
CONVEYOR TAIL PULLEY

° b o o o ) o °
] fio]
X

g g g 5] g g
Kl X X XX X XX XX XXX XX o XXX X XX X XX XXX XX X)( XX X X X X X X X X X XA XX X X X X X X X

o]

EXISTING BELT CONVEYOR\
GRATING

NEW PLATFORM BY
- 7-0" ——— = OTHERS

31-3" 40" — = -

EXISTING BUILDING

EXISTING BEAM ~\

| —

/HANDRAIL

UPPER LEVEL
PLATFORM

6’_10” %= Lle Lle Lle ° | | | L |

L/

T > ! L P
36.0 D 3'-04" LOWER LEVEL B
| l PLATFORM 36.0° .
| \

The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

4060 Gibson Drive
AFS _t h | Tipp City, Ohio 45371 USA
echnology | m e we
Fax: 858 300 5404

Alternative fuel systems engineered for cement kilns www.afstechnology.com

TITLE

OKLAHOMA TIRE RECYCLERS

PLATFORM GENERAL ARRANGEMENT
PLATFORMS

DRAWN BY SCALE DATE
MR 1/32 2016 DEC 28

CHECKED BY APPROVED PROJECT#
NOTES: 0.0 0.03 1 0.03
Unless otherwise noted, the following shall apply: 0.00 0.015 // 0.03 DWG. NO. SHEET NO.
% Paint 1o 10 be. .ﬁi’er"siaf’i’li?_“ﬁ’;r? md:pc?xyqﬁthzi?fin?nlﬁﬂs mil DFT. 0.000 | 0.005 =z 0.03
i illlnfv?eclzsp';pd tgor!?ergssg %o/sl;e spot primed. x/x 1/32 _ 0.03 /I 6 /I 9 GAO 3 3 O F 6

© 0.03 L 0.03




DISCHARGE CHUTE

00

18 —51

SLAVE DRIVE DISCHARGE
[ CONVEYOR

O

NORTH

—

Al

I —
o o
o o
o o

SEPARATOR DISCHARGE
BELT CONVEYOR

SECTION A=A

The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

4060 Gibson Drive
Tipp City, Ohio 45371 USA

Phone: 937 669 3548
Fax: 858 300 5404
www.afstechnology.com

AFS technology

Alternative fuel systems engineered for cement kilns

TITLE

OKLAHOMA TIRE RECYCLERS
GENERAL ARRANGEMENT
SECTION A—A

DRAWN BY SCALE DATE
MR 1/24 2016 DEC 20

CHECKED BY APPROVED PROJECT#
NOTES: 0.0 0.03 1 0.03
Unless otherwise noted, the following shall apply: 0.00 0.015 7/ 0.03 DWG. NO. SHEET NO.
Y R o T = I
: I cl WO— ‘ wii nil 1 . . . - 4
i. illljrfvselzsp';?d tgo;eergszg %o/sbe spot primed. x/x 1/32 _ 0.03 /| 6 /| 9 G AO 4 O I—_ 6

© 0.03 L 0.03




UPPER PLATFORM —— >

391"

ANGLED ACCUMULATION
CONVEYOR

DISCHARGE
//F_CHUTE

) 3”
7'—63
TOG

’ 1:7
3—91
TOG

A
=

36.0°

10"

304"

LOWER PLATFORM

NORTH

SECTION B—B

The information contained herein is confidential and the property of AFS Technology, LLC.
It is not intended for any publication and is issued with the understanding that no part thereof
shall be communicated to a third party without written authorization from AFS Technology, LLC.

AFS technology

Alternative fuel systems engineered for cement kilns

4060 Gibson Drive
Tipp City, Ohio 45371 USA

Phone: 937 669 3548
Fax: 858 300 5404
www.afstechnology.com

TITLE

OKLAHOMA TIRE RECYCLERS
GENERAL ARRANGEMENT

SECTION A—A

DRAWN BY SCALE DATE
MR 1/24 2016 DEC 20

CHECKED BY APPROVED PROJECT#
NOTES: 0.0 0.03 1 0.03
Unless otherwise noted, the following shall apply: 0.00 0.015 // 0.03 DWG. NO. SHEET NO.
12'. S::Ilin'lq'i'gwgebies |rt1ct)erbsia'|“i$?—u;r3 md:pc?xyacﬁthmr':in?::fs mil DFT. 0.000 0.005 = 0.03
i illljrfvsecIZsp';pd tgor:\eergszlg %0/3‘.)3 spot primed. x/x 1/32 _ 0.03 /| 6 /| 9 GAO 5 5 O F 6

© 0.03 L 0.03




>
L]
o
0
O
T
o
O
}7
o
==
i<
Wl
L O
o|Z
%
o
Sla
O~
|
SEPARATOR
INSPECTION PLATFORM
/ﬁﬁ
[T [ \
CENTER OF
SEPARATOR DISCHARGE
BELT CONVEYOR
BARCLAY SHREDDER M M
ANGLED
ACCUMULATION I v I
CONVEYOR :I‘ O
= I NEW BOLLARDS
\ o
e ol gm0 g =g = == Dl S da = = i D S a e i
- L
- =_| O O
u| z///
Q @]
EXISTING BELT
CONVEYOR
1 ] —
N 7’—6%” e} o
j TOG ° .
477077 2’*/‘0” s 5 r S~
TOB 39
TOP OF T0G
BELT m S - S
[ ] — 1
o o
Al § I N
‘ - - TIAN_ A A’
CCVATTON 0
,‘ :72:: ﬁyz
APPROX / /
ELEVATION CHANGE / )
- '_55» -
11 ZT g
3, Ol,, Thg Informoﬁon contained here}n i; conﬁdeﬁﬁq\ and tbe property of AFS Technology, LLC.
- 0 B;RéLAY 21°—8" EXSITING BELT TAIL PULLEY CL TO SEPARATOR CL - Shol ba commumicated 1 zu?iw‘icr?‘gzrtoymdvv‘\t‘ioftsuvfgttvev:hogg&;;éjt?gsntofﬁg‘n:gAtF}qSOtTQShnpoo\gtgyt,heLrLeCO.f

Phone: 937 669 3548
Fax: 858 300 5404
www.afstechnology.com

/N /N AFS ..., |

Alternative fuel systems engineered for cement kilns

TITLE

ScCIHON E—L OKLAHOMA TIRE RECYCLERS
GENERAL ARRANGEMENT
SECTION E—FE

DRAWN BY SCALE DATE
MOVED SYSTEM TO WEST MR 1/16 2016 DEC 28
1| 15FEB20171JT  [ADDED BARCLAY LOCATION
CHECKED BY APPROVED PROJECT#
t  DRAWING CHANGES !
NOTES: 0.0 0.03 1 0.03
Unless otherwise noted, the following shall apply: 0.00 0.015 // 0.03 DWG. NO. SHEET NO.
12: égi:tori:wfgeb? \;Oterb:eor\mtﬂwvg—u;nor?mdeepfxyunwdithzmmcmﬁjr‘ssemd' 5 mil DFT. 0.000 0.005 [7 0.03
i i\‘\ﬂfvfec\Zsp;en% t;)ort;weergsc?rce %o/jt;e spot primed. X/X 1/32 _ 0.03 /I 6 1 9 GAO 6 6 OF 6
© 0.03 ya 0.03




	1619-BDLR-01
	1619-BDLR-02
	1619-BDLR-06
	1619-BDLR-07
	1619BC
	separator 1
	separator 2
	separator 3
	hopper
	1619RAMP



